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Explosions-Anleitung für/ Vues éclatées pour / Exploded views for

FUN CROSS WB535 4WD/RTR, lackierte Karosserie
FUN CROSS WB535 4WD/RTR, carrosserie laquée
FUN CROSS WB535 4WD/RTR, painted body

60130/02

06154/01

06154/02

06546/04

07573 06546/01

06598 06597
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03024 Kunststoffscheiben (4St)
05785 Motor F260 CY 4 Punkte (1St)
06011 Schweller links/rechts (2St)
06013 Karrosserieklammern (10St)
06022/01 Antennenrohr mit Halter (1St)
06026/01 Gestänge M4x51 (2St)
06029/08 Kugelgelenk für M8 (4St)
06030/05 Stahlkugeln + Deckscheibe (4St)
06031 Überrollbügel (1St)
06034/01 Kunststoffteil für Versteifung (2St)
06036/06 Kugellager 10x19x7 abgedichtet (2St)
06037/01 Stahl Befestigungsplatten (2St)
06038 Motor-Befestigungsscheibe (4St)
06039/11 Getriebeplatte 09 (1St)
06039/12 Isolierplatte 09 1 Stück (1St)
06040/06 Kugellager 10x22x6 abgedichtet (2St)
06042/01 Bremsvierkant 97 Neu (1St)
06044/05 Metall Bremsscheibe (1St)
06045/01 Bremswelle 97 + Hebel (1St.)
06045/02 Bremshebel (2St)
06049/01 Kupplungsglocke (1St)
06050 Zahnradmitnehmer 60 mm (1St)
06051 Dämpfungsgummi (4St)
06063/06 Kugelllager 12x28x8 (2St)
06064 Differential-Gehäuse (1St)
06066/02 Diff.Kegelzahnrad A verstärkt (2St)
06067/02 Diff.Kegelzahnrad B verstärkt (2St)
06068 Diff.Kegelachse (1St)
06069 Diff.Antriebsachse Steck (1St)
06075 Querlenkerstift hinten oben (2St)
06077 Achsschenkel hinten (2St)
06077/05 Stahlkugel+Schraube (2St)
06077/08 Distanzbuchse für Achsschenkel (2St)
06078/06 Kugellager 8x22x7 (2St)
06079/01 Antriebsachse (1St)
06081/01 Stahlkugel 5/10x15 (4St)
06107/01 Alu Felgen-Vierkantmitnehmer (2St)
06134/01 Motorbock klein G230 (1St)
06137/01 Bolzen f. Getriebebock 24,5/26,5 mm (3St)
06154/01 FUN CROSS Polycarbonat Karosserie (1St.)
06154/02 FUN CROSS Aufklebersatz (1St.)
06268 Akkuhalter (1St)
06427 Kunststoff Zahnrad 46 Z (1St)
06432 Stahl Zahnrad 18 Zähne (1St)
06451/03 Luftfilteradapter G230 (1St)
06451/04 O-Ring für Luftfilteradapter (2St)
06464/04 Schaumstoff Filter (2St)
06465/01 Filterdeckel (1St)
06481/04 O-Ring 20x1,5 mm (4St)
06540 Empfängerbox (1St)
06712/13 Senk Blechschraube 4,2x13 mm (20St)
06712/16 Senk Blechschraube 4,2x16 mm (20St)
06712/22 Linsen-Blechschraube 4,2x22 (20St)
06713/19 Senk-Blechschrauben 4,8x19 (20St.)
06714/09 Linsen-Blechschraube 4,2x16 (15St)
06714/13 Linsen-Blechschraube 2,9x13 (15St)
06714/16 Senk-Blechschrauben 2,9x16 (15St.)
06714/19 Linsen-Blechschraube 2,9x19 (15St)
06716/09 Linsen-Blechschraube 4,2x9,5 (15St)
06716/13 Linsen-Blechschraube 4,2x13 (15St)
06716/16 Linsen-Blechschraube 4,2x16 (15St)
06716/19 Linsen-Blechschraube 4,2x19 (15St)
06716/22 Linsen-Blechschraube 4,2x22 (15St)
06716/25 Senk-Blechschrauben 4,2x25 (15St.)
06716/32 Linsen-Blechschraube 4,2x32 (15St)
06718/20 Senkschraube M4x6 (10St)
06720/30 Senkschraube M4x30 (10St)
06720/40 Senkschraube M4x40 (10St)
06722/14 Senkschraube M5x14 (10St)
06722/30 Senkschraube M5x30 (10St)
06722/35 Senkschraube M5x35 (10St)
06723/16 Schrauben M6x16 (10St)

06724/08 Zylinderschrauben M3x8 mm (10St)
06724/16 Zylinderschrauben M3x16 mm (10St)
06724/20 Zylinderschraube M3x20 (10St)
06725/20 Zylinderschraube M4x20 (10St)
06725/25 Zylinderschraube M4x25 (10St)
06726/16 Zylinderschraube M5x16 (10St)
06726/25 Zylinderschraube M5x25 (10St)
06726/40 Zylinderschr. M5x40 mm (10St)
06727/40 Schrauben M6x40 (5St)
06728/03 Gewindestift M3x3 (15St)
06730/05 Gewindestift M5x5 mm (15St)
06730/16 Gewindestift M5x16 (15St)
06730/20 Gewindestift M5x20 (15St)
06730/30 Gewindestift M5x30 (15St)
06731/08 Linsenschraube M4x8 (15St)
06731/14 Linsenschraube M4x14 (15St)
06732/05 Sicherungsscheibe 5mm (15St)
06732/07 Sicherungsscheibe 7 mm (15St)
06733/06 Gewindestift M6x6 (15St)
06734/01 Polyamid Scheibe 3,2 mm (15St)
06734/04 Scheiben 4,3mm (15St)
06734/05 Scheiben 5,3mm (15St)
06734/06 Scheiben 6,4mm (15St)
06734/08 Scheiben 5,3mm (15St)
06738/03 Sechskantmutter M3 (15St)
06738/04 Sechskantmutter selbst. M4 (15St)
06738/06 Sechskantmutter selbst. M6 (15St)
06745 Scheiben 10x16x1x DIN988 (10St)
07100 Einstellclips für Vorderachse (16St)
07102 Querlenkerstift vorne (2St)
07153 Distanzen für Karosserie (3St)
07154/01 Karosseriehalter verstellbar (1St)
07315 Mitnehmer für Kupplungsbacken (1St)
07315/01 Schraube für Mitnehmer (1St)
07316 Zenoah Kupplungsbacken (2St)
07317/11 Tuning Kupplungsfeder 2,7 mm (1St)
07318 Paßschrauben für Kupplungsbacken (2St)
07329/01 Marder Schalldämpfer (1St)
07331/07 Halterung für Auspuffrohr (1St)
07332 Zenoah Schalldämpferdichrung (2St)
07348 Tank (1St)
08345 Kupplungsflansch Zenoah (1St)
08456 Stahl Bremsplatten (2St)
08514/08 Stellringe (4St)
10027/07 Kugelgelenk M7 10mm (4St)
60130/02 Heckspoiler schwarz  (1St.)
60230 Frontrammer (1St)
60238 Kerzenschutz (1St)
60239 Kunststoffstreben lang (1St)
66200/01 Alu Chassis 4wd (1St)
66207 Kunstoff-Zahnscheibe (1St)
66208 Stahl-Zahnrad 48Z (1St)
66210 Hinterachs-Abdeckung (1St)
66211 Zahnrad Abdeckung Getriebe (1St)
66212 Alu-Verbindungstrebe (1St)
66217 Stah Zahnrad 14Z schmal (1St)
66218/01 Grundkörper für Ansaug Gerät (1St)
66222 Lagerwelle für Spanrollen (1St)
66223 Kunstoff-Lageraufnahme (1St)
66235/01 Riemenkanal Unterteil (1St)
66236/01 Riemenkanal Oberteil (1St)
66237/01 Zahnriemen (1St)
66238/01 Tankhalter unten (1St)
66238/02 Tankhalter oben (1St)
66244/01 Kugelgelenk 7mm M4 (8St)
66245 Stahlkugel 7mm (4St)
66254 Lagerwelle (1St)
66255/06 Kugellager 6x15x5mm (4St)
66256 Zahnriemenrad (1St)
66257 Kunstoff-Anlaufscheibe links (1St)
66258 Kunstoff-Anlaufscheibe rechts (1St)
66260/02 Kunstoff-Strebe (2St)

Ersatzteilliste
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66271 Kugellager 17x25x7mm (2St)
66295/025 Stoßdämpferöl 250 (1St)
67205 Felgen Paar (2St)
67209/01M Reifen mini Pin EVO M (2St)
67209/01MC Reifen mini Pin EVO M verklebt (2St)
67209/01S Reifen mini Pin EVO S (2St)
67209/01SC Reifen mini Pin EVO S verklebt (2St)
67229 Einstellschraube rechts/links (2St)
67244/02 Kunststoffstrebe 10x80mm (2St)
67247 Distanzbolzen 10x28 (2St)
67250 Spoilerhalter (2St)
67251 Verstellteil Spoilerhalterung (2St.)
67260 Stabilisator 4mm (1St)
67260/07 Führung für Stabi (2St)
67267 Querlenker-Gewindstange (2St)
67302 Dämpfer Druckfeder orange (2St)
67303 Dämpfer Druckfeder rot 2,5x105mm (2St)
67320/03 Alu Stoßdämpferverschluß ob (1St)
67320/04 Alu Stoßdämpferverschluß un (1St)
67320/05 Kunststoff Verstellring (1St)
67320/06 Alu Federteller 24 mm (1St)
67320/07 Kunststoff Buchse 4,5 mm (4St)
67320/08 Kunststoff Führungsscheibe (4St)
67320/09 Volumenausgleich 20 mm (4St)
67320/10 Kunststoff Dämpferkolgen (2St)
67320/11 O-ring Ø22 x 1,5mm (4St)
67320/12 O-ring Ø24 x 1,5mm (4St)
67320/13 Dichtring 4 mm (2St)
67320/14 Dämpferbefestigung un (4St)
67320/15 Kunststoff Buchse (4St)
67330 Alu Stoßdämfper kurz (2St)
67330/01 Alu Stoßdämpfergehäuse Ø24 (1St)
67330/02 Gewinde Kolbenstange 4,5x95 mm (1St)
67336 Stoßdämpfer-Schutz (2St)
67525 Kunststoff Querlenker hinten (2St)
67530 Kunststoff Dämpferplatte (1St)
67535 Kunstsoff-Hinterachsbock links (1St)
67536 Kunstoff-Hinterachsbock rechts (1St)
67539 Versteifung Servo Saver (1St)
67544/02 Kunststoffstrebe (2St)
67561 Stabilisator (1St)
67565 Querlenker unten vorne (2St)
67576 Antriebswelle 142mm (1St)
67577 Antriebswelle 130,5mm (1St)
67584 Verstärkungsplatte Vorderachse (1St)
67587 Dämpferbrücke vorne (1St)
68215 Kunststoff Motorbock groß (1St)
68216 Getriebewelle 4WD (1St.)
68220 Kunststoffteile Spannrolle links (1St)
68221 Kunststoffteile Spannrolle rechts (1St)
68225 Querlenker hinten oben (2St)
68250/01 Vorderachsgehäuse vorne links (1St)
68251/01 Vorderachsegehäuse vorne rechts (1St)
68252 Kunststoff-Zahnriemenrad 12Z (1St)
68253 Kunststoff-Umlenkrolle 16mm (1St)
68266 Querlenker hinten oben (2St)
68268 Querlenkerstift vorne unten (2St)
68270 Kunststoff Achsschenkel 4WD vo (2St.)
68271 Befestigungsmutter Vorderachse (2St)
68276 Antriebachse vorne (1St)
68323/03 Servo Saver A/B 80° (1St)
68324/01 Servo Saver Achse (1St)
68325 Servo Saver Feder rot (1St)
68326 Mutter für Servo Saver (1St)
68327/02 Spannhülse für Feder (1St)
68328 Distanzscheibe (1St)
69240 Servo Halterung (1St)
69241 Servo Halterung (1St)

03024 Rondelles plastiques (4pcs)
05785 Moteur F260 CY 4 vis (1pc)
06011 Protection latérale (2pcs)
06013 Epingles carrosserie (10pcs)
06022/01 Gaine antenne + support (1pc)
06026/01 Pas inverse M4x51mm (2pcs)
06029/08 Chapes M8 (4pcs)
06030/05 Rotule direction métal (4pcs)
06031 Arceau (1pc)
06034/01 Piece plastique d'arceau (2pcs)
06036/06 Roulement 10x19x7 étanche (2pcs)
06037/01 Plaquettes fixation moteur (2pcs)
06038 Rondelles fixation (4pcs)
06039/11 Plaque de transmission (1pc)
06039/12 Plaque isolation (1pc)
06040/06 Roulement 10x22x6 étanche (2pcs)

06042/01 Entrainement frein 97 (1pc)
06044/05 Disque frein acier (1pc)
06045/01 Axe + Levier frein 97 (1pc)
06045/02 Levier frein (2pcs)
06049/01 Cloche embrayage (1pc)
06050 Support couronne inter. (1pc)
06051 Silent blocks (4pcs)
06063/06 Roulement 12x28x8 (2pcs)
06064 Carter différentiel (1pc)
06066/02 Pignon conique A renforcé (2pcs)
06067/02 Pignon conique B renforcé (2pcs)
06068 Axe différentiel (1pc)
06069/01 Noix de cardan  (1pc)
06075 Axe triangle sup AR (2pcs)
06077 Fusée AR (2pcs)
06077/05 Rotules+Vis  (2pcs)
06077/08 Entretoise fusée roue (2pcs)
06078/06 Roulement 8x22x7 (2pcs)
06079 Noix cardan (1pc)
06081/01 Billes acier 5/10x15 (4pcs)
06107/01 Carré roue alu 14mm (2pcs)
06134/01 Support moteur petit G230/260, 1/6 (1pc)
06137/01 Entretoise 24,5/26,5mm (3pcs)
06154/01 Carrosserie polycarbonate FUN CROSS (1pc)
06154/02 Stickers FUN CROSS (1pc)
06268 Support accu (1pc)
06427 Couronne 46 dents résine (1pc)
06432 Pignon 18 dts (1pc)
06451/03 Adaptateur filtre G230/260 (1pc)
06451/04 O-Ring adaptateur filtre à air (2pcs)
06464/04 Mousse filtre (2pcs)
06465/01 Couvercle filtre à air (1pc)
06481/04 O-Ring 20x1,5mm (4pcs)
06540 Boitier récepteur (1pc)
06712/13 Vis auto taraudeuse 4,2x13mm (20pcs)
06712/16 Vis auto taraudeuse 4,2x16mm (20pcs)
06712/22 Vis auto taraudeuse 4,2x22 (20pcs)
06713/19 Vis taraudeuse 4,8x19 (20pc)
06714/09 Vis auto taraudeuse 2,9x9,5 (15pcs)
06714/13 Vis auto taraudeuse 2,9x13 (15pcs)
06714/16 Vis taraudeuse 2,9x16 (15pc)
06714/19 Vis auto taraudeuse 2,9x19 (15pcs)
06716/09 Vis auto taraudeuse 4,2x9,5 (15pcs)
06716/13 Vis auto taraudeuse 4,2x13 (15pcs)
06716/16 Vis auto taraudeuse 4,2x16 (15pcs)
06716/19 Vis auto taraudeuse 4,2x19 (15pcs)
06716/22 Vis auto taraudeuse 4,2x22 (15pcs)
06716/25 Vis taraudeuse 4,2x25 (15pc)
06716/32 Vis auto taraudeuse 4,2x32 (15pcs)
06718/20 Vis tete fraisée M4x6 (10pcs)
06720/30 Vis tete fraisée M4x30 (10pcs)
06720/40 Vis tete fraisée M4x40 (10 pcs)
06722/14 Vis tete fraisée M5x14 (10 pcs)
06722/30 Vis tete fraisée M5x30 (10pcs)
06722/35 Vis tete fraisée M5x35 (10pcs)
06723/16 Vis tête fraisée M6x16 (10pcs)
06724/08 Vis CHC M3x8mm (10pcs)
06724/16 Vis CHC M3x16mm (10pcs)
06724/20 Vis CHC M3x20 (10pcs)
06725/20 Vis CHC M4x20 (10pcs)
06725/25 Vis CHC M4x25 (10pcs)
06726/16 Vis CHC M5x16 (10pcs)
06726/25 Vis CHC M5x25 (10pcs)
06726/40 Vis CHC M5x40 (10pcs)
06727/40 Vis CHC M6x40 (5pcs)
06728/03 Vis BTR sans tete M3x3 (15pcs)
06730/05 Vis BTR sans tête M5x5 (15pcs)
06730/16 Vis BTR sans tête M5x16 (15pcs)
06730/20 Vis BTR sans tete M5x20 (15pcs)
06730/30 Vis BTR sans tete M5x30 (15pcs)
06731/08 Vis M4x8 (15pcs)
06731/14 Vis M4x14 (15pcs)
06732/05 Circlips acier 5mm (15pcs)
06732/07 Circlips acier 7mm (15pcs)
06733/06 Vis BTR sans tête M6x6 (15pcs)
06734/01 Rondelle 3,2mm (15pcs)
06734/04 Rondelle acier 4,3mm (15pcs)
06734/05 Rondelle 5,3mm (15pcs)
06734/06 Rondelle acier 6,4mm (15pcs)
06734/08 Rondelle acier 8,4mm (15pcs)
06738/03 Ecrou Nilstop M3 (15pcs)
06738/04 Ecrou frein M4 (15pcs)
06738/06 Ecrou frein M6 (15pcs)
06745 Rondelle 10x16x1 (10pcs)
07100 Jeu clips reglage de chasse (16pcs)
07102 Axes triangles AV (2pcs)
07153 Entretoise supp. Carrosserie (3pcs)
07154/01 Support carrosserie reglable (1pc)
07315 Entrainement masselotte (1pc)
07315/01 Vis entrainement Zenoah (1pc)

Pièces détachées
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07316 Masselotte embrayage Zenoah (2pcs)
07317/11 Ressort embrayage Tuning 2,7 (1pc)
07318 Vis fixation masselottes (2pcs)
07329/01 Echappement Marder/Zenoah (1pc)
07331/07 Fixation échappement (1pc)
07332 Joint échappement Zenoah (2pcs)
07348 Réservoir (1pc)
08345 Carter d'embrayage Zenoah (1pc)
08456 Plaquette frein acier (2pcs)
08514/08 Bagues d'arret (4pcs)
10027/07 Chapes 10mm M7 (4pcs)
60130/02 Spoiler noir (1pc)
60230 Pare-chocs AV Buggy (1pcs)
60238 Protection bougie (1pc)
60239 Pièce arceau long (1pc)
66200/01 Chassis 535 (1pc)
66207 Couronne plastique AR (1pc)
66208 Couronne 48 D 4WD (1pc)
66210 Carter protection différentiel (1pc)
66211 Carter protection pignon (1pc)
66212 Renfort de  cellule arriere (1pc)
66217 Pignon acier 14 dts (étroi  (1pc)
66218/01 Corps de filtre à air (1pc)
66222 Axe poulie tension (1pc)
66223 Poulie tension (1pc)
66235/01 Carter de courroie inferieur (1pc)
66236/01 Carter de courroie superieur (1pc)
66237/01 Courroie (1pc)
66238/01 Maintien réservoir inferieur (1pc)
66238/02 Maintien réservoir superieur (1pc)
66244/01 Chapes 7mm M4 (8pcs)
66245 Rotules 7mm (4pcs)
66254 Axe poulie (1pc)
66255/06 Roulements 6x15x5mm (4pcs)
66256 Couronne plastique AV (1pc)
66257 Maintien courroie gauche (1pc)
66258 Maintien courroie droit (1pc)
66260/02 Maintien barre antiroulis (2pcs)
66271 Roulements 17x26x7mm (2pcs)
66295/025 Huile silicone amortisseur 250 (1pc)
67205 Jantes (2pcs)
67209/01M Pneu mini Pin EVO M (2pcs)
67209/01MC Pneu Mini Pin EVO M monté (2pcs)
67209/01S Pneu mini Pin EVO S (2pcs)
67209/01SC Pneu mini Pin EVO S monté (2pcs)
67229 Pas inversé M7x102mm (2pcs)
67244/02 Section arceau 10x80mm (2pcs)
67247 Entretoise 10x28mm (2pcs)
67250 Support aileron (2pcs)
67251 Inclinaison aileron (2pc)
67260 Barre antiroulis 4mm (1pc)
67260/07 Maintien barre antiroulis (2pcs)
67267 Tirant triangle supérieur (2pcs)
67302 Ressort orange 2,7x105 (2pcs)
67303 Ressort rouge 2,5x105mm (2pcs)
67320/03 Bouchon amortisseur sup. (1pc)
67320/04 Bouchon amortisseur inf. (1pc)
67320/05 Bague de précontrainte (1pc)
67320/06 Coupelle de ressort (1pc)
67320/07 Bagues (4pcs)
67320/08 Disque de guidage (4pcs)
67320/09 Mousse de volume constant (4pcs)
67320/10 Pistons amortisseur (2pcs)
67320/11 O-Ring diam. 22x1,5 (4pcs)
67320/12 O-Ring diam. 24x1,5 (4pcs)
67320/13 Joint à lèvres (2pcs)
67320/14 Chape amortisseur renforcée (4pcs)
67320/15 Insert amortisseur (4pcs)
67330 Amortisseur court gros volume, Ø24x168 (2pcs)
67330/01 Corps amortisseur court Ø24 (1pc)
67330/02 Tige d'amortisseur 4,5x95mm (1pc)
67336 Protection d'amortisseur (2pcs)
67525 Triangle inférieur arriere (2pcs)
67530 Support amortisseur AR (1pc)
67535 Support différentiel gauche (1pc)
67536 Support différentiel droit (1pc)
67539 Renfort sauve servo (1pc)
67544/02 Pièce plastique arceau (2pcs)
67561 Barre antiroulis (1pc)
67565 Triangle inférieur avant (2pcs)
67576 Cardan 142mm (1pc)
67577 Cardan 130,5mm (1pc)
67584 Renfort cellule AV (1pc)
67587 Support amortisseur AV (1pc)
68215 Grand support moteur (1pc)
68216 Axe transmission (1pc)
68220 Carter gauche poulie (1pc)
68221 Carter droit poulie (1pc)
68225 Triangle AR sup. (2pcs)
68250/01 Cellule AV gauche (1pc)

68251/01 Cellule AV droite (1pc)
68252 Poulie crantée 12D (1pc)
68253 Poulie 16mm (1pc)
68266 Triangle sup AR 4WD (2pcs)
68268 Axe triangle inf. AV (2pcs)
68270 Fusée roue AV 4WD (1pc)
68271 Ecrou fixation fusée (2pcs)
68276 Noix cardan cotée roue (1pc)
68323/03 Sauve servo A/B 80° (1pc)
68324/01 Axe sauve servo (1pc)
68325 Ressort sauve servo rouge (1pc)
68326 Ecrou réglagle sauve servo (1pc)
68327/02 Piece mise en tension ressort (1pc)
68328 Entretoise (1pc)
69240 Support servo (1pc)
69241 Support servo  grand (1pc)

03024 Plastic disks (4pcs)
05785 FG Power engine CY26ccm (1pce)
06011 Side guards l./r. each (2pcs)
06013 Body clips, 10pcs.
06022/01 Flexible aerial and mount (1pce)
06026/01 Rods M4x51mm (2pcs)
06029/08 Ball-and-socket joint for M8 (4pcs)
06030/05 Steel balls w. covering discØ4/10 x 15,5 (4pcs)
06031 Roll cage (1pce)
06034/01 Plastic part f. stiffening brace (2pcs)
06036/06 FG ball bearing 10x19x7 sealed (2pcs)
06037/01 Steel fixing plates (2pcs)
06038 Engine mount washers (4pcs)
06039/11 Gear plate 09 (1pce)
06039/12 Isolation plate 09 (1pce)
06040/06 FG ball bearing 10x22x6 sealed (2pcs)
06042/01 Brake square 97, new  (1 pce)
06044/05 Metal brake disk (1pce)
06045/01 Brake operating shaft 97, new each (1pce)
06045/02 Brake lever (2 pcs)
06049/01 Clutch bell (1pce)
06050 Plastic gear carrier 60 mm (1pce)
06051 Dampening rubber (4pcs)
06063/06 Ball bearing 12x28x8 sealed (2pcs)
06064 Differential housing (1pce)
06066/02 Diff. gearwheel A reinforced (2pcs)
06067/02 Diff. gearwheel B reinforced (2pcs)
06068 Bevel differential gear axle (1pce)
06069/01 Diff.driving axle, pluggable (1pce)
06075 Rear upper wishbone pin (2pcs)
06077 Rear upright raised l./r. (2pcs)
06077/05 Steel ball 10x13 for rear upright (2pcs)
06077/08 Distance bush for rear upright (2pcs)
06078/06 FG ball bearing 8x22x7 sealed (2pcs)
06079 Ball driving axle (1pce)
06081/01 Ball 5/10x15 M5 (4pcs)
06107/01 Alum.square wheel driver 14mm/M6 (2pcs)
06134/01 Engine mount small/ G230/260, 1/6 (1pce)
06137/01 Bolt f. gear unit 24,5/26,5mm (3pcs)
06154/01 Polycarbonate body set (1pc)
06154/02 Sticker FUN CROSS (1pc)
06268 Battery holder (1pce)
06427 Plastic gearwheel 46 teeth (1pce)
06432 Steel gearwheel 18 teeth (1pce)
06451/03 Air filt. adapt.f. Zen.G230/260, (1pce)
06451/04 O-rings f. air filter adapt.19x1,5/ 57x2,5 (2pcs)
06464/04 Foam filter (2pcs)
06465/01 Filter cover (1pce)
06481/04 O-ring 20x1,5mm (4pcs)
06540 Receiver box (1pce)
06712/13 Counters.sh.met.screws,4.2x13mm (20pcs)
06712/16 Counters.sh.met.screws,4.2x16mm (20pcs)
06712/22 Pan-head tap.screws, 4.2x22mm (20pcs)
06713/19 Countersunk sheet met. screw 4,8x19mm (20pcs)
06714/09 Pan-head tap.screws, 2.9x9.5mm (15pcs)
06714/13 Pan-head tap.screws, 2.9x13mm (15pcs)
06714/16 Pan-head tapping screw 2,9x16mm (15pcs)
06714/19 Pan-head tap.screws, 2,9x19mm (15pcs)
06716/09 Pan-head tap.screws, 4,2x9.5mm (15pcs)
06716/13 Pan-head tap.screws, 4.2x13mm (15pcs)
06716/16 Pan-head tap.screws, 4.2x16mm (15pcs)
06716/19 Pan-head tap.screws, 4.2x19mm (15pcs)
06716/22 Pan-head tap.screws, 4.2x22mm (15pcs)
06716/25 Pan-head tap.screws, 4.2x25mm (15pcs)
06716/32 Pan-head tap.screws, 4.2x32mm (15pcs)
06718/20 Counters.screw w.cross rec.M4x6mm (10pcs)
06720/30 Recessed countersunk screw M4x30mm (10pcs)

Spare parts
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06720/40 Rec.counters.head screws,M4x40mm (10pcs)
06722/14 Rec.counters.head screws,M5x14mm (10pcs)
06722/30 Rec.counters.head screws,M5x30mm (10pcs)
06722/35 Rec.counters.head screws,M5x35mm (10pcs)
06723/16 Rec.counters.head screws,M6x16mm (10pcs)
06724/08 Socket head cap screws 8.8,M3x8mm (10pcs)
06724/16 Sock.head cap screws M3x16mm (10pcs)
06724/20 Socket head cap screws M3x20mm (10pcs)
06725/20 Socket head cap screw M4x20mm (10pcs).
06725/25 Socket head cap screw M4x25mm (10pcs)
06726/16 Socket head cap screw M5x16mm (10pcs)
06726/25 Socket head cap screw M5x25mm (10pcs)
06726/40 Socket head cap screw M5x40mm (10pcs)
06727/40 Sock. head cap screws 8.8,M6x40mm (5pcs)
06728/03 Headless pin M3x3mm (15pcs)
06730/05 Headless pin 45 H, M5x5mm (15pcs)
06730/16 Headless pin 45 H, M5x16mm (15pcs)
06730/20 Headless pin 45H,M5x20mm (15pcs)
06730/30 Headless pin M5x30mm (15pcs)
06731/08 Tallow-drop screw M4x8mm (15pcs)
06731/14 Tallow-drop screw M4x14mm (15pcs)
06732/05 Retain.washers-spring steel, 5mm (15pcs)
06732/07 Retain.washers-spring steel, 7mm (15pcs)
06733/06 Headless pin, M6x6mm (15pcs)
06734/01 Washers, 3,2mm (15pcs)
06734/04 Washers, steel 4.3mm (15pcs)
06734/05 Washers, steel 5.3mm (15pcs)
06734/06 Washers, steel 6.4mm (15pcs)
06734/08 Washers, steel 8,4mm (15pcs)
06738/03 Self-locking hexagon nut, M3 (15pcs)
06738/04 Self-locking hexagon nut, M4 (15pcs)
06738/06 Self-locking hexagon nut, M6 (15pcs)
06745 Shim rings 10x16x1mm (10pcs)
07100 Adjusting clips for front axle (16pcs)
07102 Front wishbone pin (2pcs)
07153 Ext. rear body mount distance (3pcs)
07154/01 Body mount 80mm, adjustable (1pces)
07315 Clutch block carrier (1pce)
07315/01 Screw for carrier/Zenoah (1pce)
07316 Clutch blocks (2pcs)
07317/11 Clutch spring Ø2,7/G230/240/260/270 (1pce)
07318 Dowel screws f.clutch blocks/Zenoah (2pcs)
07329/01 Silencer f. Marder/OR-Buggy (1pce)
07331/07 Mount for exhaust (1pce)
07332 Silencer gasket (2pcs)
07348 Tank  complete/Zenoah (1pce)
08345 Coupling flange Zenoah 1/6 and 4WD (1pce)
08456 Steel brake plates (2pcs)
08514/08 Collet set 4mm (4pcs)
10027/07 Ball-and-sock.joint 10mmM7,length. (4pcs)
60130/02 Rear spoiler black (1pce)
60230 Front bumper OR (1pce)
60238 Plug protection (1pce)
60239 Plastic brace long, (2pcs)
66200/01 Alum. chassis WB 535, OR (1pce).
66207 Plastic gear disk rear 42t. 4WD (1pce)
66208 Steel gear wheel 48t. 4WD (1pce)
66210 Rear axle cover 4WD (1pce)
66211 Gear wheel protection 4WD (1pce)
66212 Alum.connection rod gear 4WD (1pce)
66217 Steel gear wheel 14t. Narrow (1pce)
66218/01 Basic body f. inlet silencer (1pce)
66222 Bearing shaft f. tension. pulley housing 4WD (1pce)
66223 Plastic bearing seat 4WD (2pcs)
66235/01 Lower part belt channel, 530 (1pce)
66236/01 Upper part belt channel, 530 (1pce)
66237/01 Toothed belt 16mm, 530 (1pce)
66238/01 Lower tank mount 4WD (1pce)
66238/02 Upper tank mount 4WD (1pce)
66244/01 Ball-and-socket joint 7mm f.M4, 30mm (8pcs)
66245 Steel ball 7mm (4pcs)
66254 Bearing shaft, Ø6x50mm (1pce)
66255/06 FG ball bearing 6x15x5 sealed (4pcs)
66256 Front plastic toothed belt wheel 42t. 4WD (1pce)
66257 Front plastic stop disk left 4WD (1pce)
66258 Plastic stop disk right 4WD (1pce)
66260/02 Plastic brace f. stabi long 3/4mm twisted (2pcs)
66271 Ball bearing 17x26x7 (2pcs)
66295/025 Oil for shock absorber 250, 100ml (1pce)
67205 Off-Road spoke wheel 1:6, white (2pcs)
67209/01M Tire Mini Pin Evo Medium with insert (2pcs)
67209/01MC Tire Mini Pin Evo Medium mounted glued (2pcs)
67209/01S Tire Mini Pin Evo Soft with insert (2pcs)
67209/01SC Tire Mini Pin Evo Soft mounted glued (2pcs)
67229 Turnbuckle right/left M7 x 102mm (2pcs)
67244/02 Plastic brace 10x80mm (2pcs)
67247 Distance bolt Ø8 x 30mm (2pcs)
67250 Wing mount rear Leo (2pcs)
67251 Adjustment part wing mount (2pcs)
67260 Front stabilizer 4mm, Leopard 4 (1pce)

67260/07 Guide f.front stabi 4mm Leo 4 (2pcs)
67267 Wishbone thread rod M10/M8 x 108mm (2pcs)
67302 Damper spring orange, 2,7x105mm (2pcs)
67303 Damper spring red, 2,5x105mm (2pcs)
67320/03 Lower alum.shock absorber seal, Ø24 (1pce)
67320/04 Upper alum.shock absorber seal, Ø24 (1pcs)
67320/05 Plastic adjustable ring Ø24 (1pce)
67320/06 Alum.spring plate Ø24 (1pce)
67320/07 Plastic bush Ø4,5 / Ø7 x 4mm (4pcs)
67320/08 Plastic guide disc (4pcs)
67320/09 Volume compensation Ø20mm (4pcs)
67320/10 Plastic shock piston (2pcs)
67320/11 O-ring Ø22 x 1,5mm (4pcs)
67320/12 O-ring Ø24 x 1,5mm (4pcs)
67320/13 Sealring Ø4,5mm (2pcs)
67320/14 Lower shock retaining, tightened (4pcs)
67320/15 Plastic bush Ø5 / Ø7 x 6,5mm (4pcs)
67330 Aluminium shock absorber short, Ø24x168mm (2pcs)
67330/01 Alum.shock abs. housing Ø24mm , short (1pce)
67330/02 Threaded piston rod Ø4,5 x 95mm (1pce)
67336 Shock absorver protect le./ri. (2pcs)
67525 Rear lower plastic wishbone, Leopard (2pcs)
67530 Rear plastic damper plate, Leopard (1pce)
67535 Plastic rear axle mount left Leopard RTR (1pce)
67536 Plastic rear axle mount right Leopard RTR (1pce)
67539 Plastic servo saver bridge Leopard RTR (1pce)
67544/02 Plastic brace Ø10 x 80mm (2pcs)
67561 Stabilizer 4mm, 178mm long (1pce)
67565 Front lower plastic wishbone, Leopard (2pcs)
67576 Driving shaft 142mm (1pce)
67577 Driving shaft 134mm (1pce)
67584 Reinforcing plate f.fr.-axle Leopard RTR (1pce)
67587 Front shock mount Leopard RTR (1pce)
68215 Plastic engine mount big 4WD (1pce)
68216 Gear shaft 4WD (1pce)
68220 Housing f.plastic tensioning pulley left 4WD (1pce)
68221 Housing f.plastic tensioning pulley ri. 4WD (1pce).
68225 Rear upper plastic wishbone 4WD (2pcs)
68250/01 Plastic front axle housing left,1:6 (1pce)
68251/01 Plastic front axle housing right, 1:6 (1pce)
68252 Plastic toothed belt wheel 12t. 4WD (1pce)
68253 Plastic deflection roller 16mm (1pce)
68266 Front upper plastic wishbone 4WD (2pcs)
68268 Front lower wishbone pin 106mm (2pcs)
68270 Front plastic upright 4WD (2pcs)
68271 Fixing nut f. front upright (2pcs)
68276 Front driving axle 4WD (1pce)
68323/03 Servo saver A/B, 80° (2pcs)
68324/01 Servo saver axle 2010 (1pce)
68325 Servo saver spring red 2,0mm (1pce)
68326 Nut M10 f. servo saver (1pce)
68327/02 Tension sleeve f.servo saver 2011 (1pce)
68328 Disk f. tension sleeve (1pce)
69240 Plastic servo retainer big, (1pce)
69241 Plastic servo retainer small (1pce)
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